Permittee

Facility:

Permit Number:

Responsible Official:

Facility Contacts:

Permit Type:

Facility Location:

Discharge Point:

Statement of Basis
Southern Ute Indian Tribe (SUIT)

Southern Ute Tribe POTW (Ignacio)
SIC: 4592 Sewerage System
Domestic Wastewater, Mechanical Plant

C0O-0022853

Matthew Box, Chairman
Southern Ute Indian Tribe

Fred Robyns, Wastewater Superintendent
Southern Ute Tribe POTW

970.563.0296

(fax) 970.563.5510
frobyns@suitutil.com

Minor, POTW, discharge to surface water,
Indian Country, permit renewal

16364 US HWY 172

Ignacio, CO 81137

La Plata County

37°6’ 12.67”N, 107° 37’ 51.14”W.

002A, South of POTW into Rock Creek

Section 1.0 — Background Information
[...]
BODs: The BOD loadings for the SUIT POTW appear to be below the design organic BOD
capacity of 1500 Ibs/day. The average BOD loading for the 4-year period is 646 Ibs/day,
which is approximately 43% of the organic design capacity. The 4-year average BOD
Removal percentage of 99.0% outperforms the previous permit BOD removal limit of 85%.

An evaluation of the compliance history of the SUIT POTW for BOD indicates that the
average effluent BOD levels were 4.4% of the 7-day compliance limit of 45 mg/L and 6.7%
of the 30-day compliance limit of 30 mg/L. In addition, the POTW’s maximum effluent
BOD levels were 9.3% of the 7-day compliance limit and 14% of the 30-day compliance
limit.

3
Southern Ute Indian Tribe Permit Renewal — CO-0022853




TSS: The TSS loadings for the SUIT POTW appear to be below the design TSS capacity of
1500 Ibs/day. The average TSS loading for the 4-year period is 994 Ibs/day, which is
approximately 66% of the solids design capacity. The 4-year average TSS removal
percentage of 99.0% outperforms the previous permit removal limit of 85%.

An evaluation of the compliance history of the SUIT POTW for TSS indicates that the
average effluent TSS levels were 4.7% of the 7-day compliance limit of 45 mg/L and 7.0% of
the 30-day compliance limit of 30 mg/L. In addition, the POTW’s maximum effluent TSS
levels were 25.3% of the 7-day compliance limit and 38.0% of the 30-day compliance limit.

pH: The minimum ph value of 7.4 and maximum pH value of 7.8 are within the compliance
limits of between 6.5 and 9.0 in any single analysis. The previous compliance limits will be
maintained in the reissued permit.

Oil and Grease: The SUIT POTW did not collect and analyze sampling events for oil and
grease, except for sampling required by the permit application in 2009 (Table 4). The 3 data
points submitted in the permit application indicate that oil and grease is not detected in the
effluent discharge. In addition, the daily observations, as required in the previous permit
indicated that there was not an observed visual sheen in the evaluated time period.

Ammonia: Approximately 40% of the ammonia dataset consisted of non-detect data,
therefore, the data was evaluated using ProUCL. ProUCL is a statistical software package
that can be used to determine upper confidence limits (UCL), evaluate outliers, normalize
data distribution and perform regression order statistics to “fit” censored non-detect data
based on a normal distribution. The regression order performed on a normal distribution of
the ammonia data indicated that the mean of the data from the 4-year period is 0.11 mg/L.
The mean of the dataset is 3.6% of the 30-day seasonal (May 1-Aug 31) limit of 3.0 mg/L
and 1.6% of the 30-day seasonal (Sept 1 — April 30) limit of 7.0 mg/L.

During the evaluation of the dataset in ProUCL, the statistical software package identified 2
outliers when normalizing the data distribution and determine the mean based on the fit of
the censored non-detect data. However, for compliance evaluation the maximum value for
the 4-year period is used and not considered to be an outlier. The maximum of the dataset is
0.23 mg/L, which is 7.7% of the 30-day seasonal (May 1-Aug 31) limit and 3.3% of the 30-
day seasonal (Sept 1 — April 30) limit.

Fecal Coliforms: There were 50 samples taken for fecal coliforms from 2004 through 2008.
10 of these samples indicate non-detect concentrations. In addition, the maximum of the
dataset showed a value of 19.3 colonies/100 mL, significantly below the permit limit of 415
colonies/100 mL. From 2006-2008, there were a total of 31 samples taken, with 9 non-detect
values and a maximum of 3 colonies/100 mL.

4
Southern Ute Indian Tribe Permit Renewal — CO-0022853



1.2.1 — Biosolids Data

The monitoring data for biosolids was generated from the Region 8 Biosolids Database
Management System (BDMS) for the SUIT POTW. The report indicated that 1 sample was
taken from the biosolids in 2001. The data from the biosolids sampling event is shown in
Table 2. The biosolids compliance limits for land application found in 40 CFR Part 503.13
are shown in Table 3.

The biosolids data was evaluated as an indicator of long term averages for metals due to

pollutant partitioning of metals within the POTW and the detention time.

Although 1

sampling event is not considered adequate for a thorough evaluation, it appears that based on
the 2001 data, metals are partitioning to the biosolids below the compliance limits.

Table 2 — Biosolids Monitoring Data for the SUIT POTW in 2001
Pollutant Result Pollutant Result
(mg/kg)

Arsenic 5.50 Fecal Coliform 4.00 #/g
Cadmium 2.00 Salmonella 0.00 #/4g
Chromium 20.00 Helminth OVA 0.00 #/g
Copper 530 Enteric Virus 0.00 PFU/g
Lead 35.00 Nitrite and Nitrate 0.25 %
Mercury 1.20 TKN 1.60 %
Molybdenum 12.00 Ammonia 0.07%
Nickel 20.00 Solids 73.00 %
Selenium 25.00 Nitrogen 0.00 %
Zinc 770.00 Phosphorus 0.18 %

Table 3 — Table 3 of § 503.13 — Pollutant Concentrations

Pollutant Monthly Average Percentage of Biosolids data to

Concentrations (mg/kg) | the 8503.13 compliance limits
Arsenic 41 13.4 %
Cadmium 39 51%
Copper 1500 35.3%
Lead 300 11.7 %
Mercury 17 7.1%
Molybdenum (Table 1 of §503.13) 75 16.0 %
Nickel 420 4.8 %
Selenium 100 25.0 %
Zinc 2800 27.5%

5

Southern Ute Indian Tribe Permit Renewal — CO-0022853




1.2.2 — Data Submitted on the Permit Application

The SUIT POTW submitted effluent data as a requirement of the NPDES permit application,
as shown in Table 4.

Table 4 — Permit Application Data - 2009
Pollutant Result (mg/L)
Avg/Max
Nitrate/Nitrite as N 5.31/7.10
Oil and Grease <5.0/<5.0
Phosphorus, total 2.39/2.82
TKN 1.96/2.11

1.3 — Conclusions

The data generated from the discharge monitoring reports, biosolids, and the permit
application were evaluated to determine the compliance history of the SUIT POTW and
identify pollutants of concern. Based on the data evaluation, it appears that the SUIT POTW
IS maintaining compliance with the permit standards.

Section 2.0 — Service Area
2.1 — Domestic Wastewater Contribution

The collection system for the SUIT POTW consists of a tribally owned collection system and
the Ignacio Sanitation District. The collection systems consist of separate storm and sanitary
sewers. The Town of Ignacio has a population of 669, according to the 2000 census and the
SUIT population serviced by the POTW is about 1,400. The service area also includes a
commercial base including Sky Ute Casino.

2.2 — Industrial and Commercial Wastewater Sources

It does not appear that the service area of the SUIT POTW contain industrial facilities that
would be categorized as categorical under Pretreatment Standards promulgated by EPA and
found in 40 CFR Chapter I, Subchapter N, Parts 403-471. In addition, it does not appear the
service area contain commercial or industrial facilities that would be considered Significant
Industrial Users under the definition found in 40 CFR 403.3(v).

6
Southern Ute Indian Tribe Permit Renewal — CO-0022853



The new Sky Ute Casino Resort (website: http://www.skyutecasino.com/) replaces a casino
that has been operating since the 1970’s. The new casino, located at 14324 US HWY 172 N,
includes 140 hotel room and 6 suites and 5 restaurants. Estimates from the permit
application indicate a short term projected wastewater contribution of 25,000 to 50,000
gallons per day with an expected 100,000 gallons per day at full operational status. The
casino was sized with a multi-stage grease interceptor that was engineered to accommodate
the commercial wastewater generated from the 5 restaurants. The grease interceptor is on a
service schedule that will be monitored by the Utility staff.

It appears that there are no other significant commercial sources in the service area of the
SUIT POTW. According to the permit application, the Inflow and Infiltration in the
collection system is approximately 5,000 to 15,000 gallons per day. The collection system is
in good condition and no significant improvements are needed at the time of permit renewal.

The SUIT POTW is required in the permit to “properly operate and maintain all facilities and
systems of treatment and control (and related appurtenances) which are installed and used by
the permittee to achieve compliance with the conditions of the permit. This includes
collections systems that contribute to the POTW. The POTW is required to evaluate
maintenance schedules for all contributing collection systems to ensure adequate
maintenance and minimize the potential for sanitary sewer overflows to occur.

Section 3.0 - SUIT POTW Process Information

The SUIT POTW is located in the tribally-owned reservation and discharges within the
tribally boundaries. The POTW is located approximately ¥ mile south of the southern edge
of Ignacio and about ¥ mile south of the intersection of highways 151 and 172 at 16364 Hwy
174 (Figure 2). The Latitude and Longitude coordinates for the SUIT POTW are 37° 6’
12.67”N, 107° 37’ 51.14”W. The discharge point for the SUIT POTW, designated 002A is
located at 37° 6' 16.42"N, 107° 37' 51.31"W. The POTW currently treats tribally generated
wastewater and wastewater from the town of Ignacio. The POTW is currently treating about
0.25 to 0.4 MGD of wastewater. An aerial view generated from Google Earth of the SUIT
POTW is shown in Figure 1.

7
Southern Ute Indian Tribe Permit Renewal — CO-0022853


http://www.skyutecasino.com/

d SUIT POTW 002A, 37degrees, 6, 16:42%N; 107 degrees, 37', 51.31°W

-:\SUIT POTW, 37 degrees’6/812.67"N; 107 degrees, 37, 51.14" W
-,

@ T
-

@?-I

Tele/Atlas

Google -
O

L75" N 107°37'46:381W L Eye alt 82461t

Figure 1 - Southern Ute Indian Tribe (SUIT) POTW

A process flow schematic diagram of the SUIT POTW is shown in Figure 2.

8
Southern Ute Indian Tribe Permit Renewal — CO-0022853



SOUTHERN UTE INOIAN TRIBE
@ MON’TGOMERY WATSON ﬁB Somfsm Ut SOUTHERN UTE WASTEWATER TREATMENT PLANT

ENGINEERING PROCESS FLOW SCHEMATIC AND
Denver, Colorada DESIGN CRITERIA

M
WOTOMIED
wiR
PLANT + C:.I:D ———————————
FLUENT — 0 SAUTTIR
BOx
OXDATION DNTOH
RAS Foad
CRT OUNNELS RASAWAS
PP STATRM
T AMD SCREEMMGS
TO LAMDFLL
s &
TOOMOATEM = [ e e e e e e e e e — e o 1
MTCH T
EFFLLENT
SaPLE
i1
DISCMARCE WTO
el ) Gt 1, ol
¥-NOTOH
WER
W
DEMFECTON
==
L}
- — BO50L05
. STORAGE PAD o
-]

SLuocE MCH-AATE SLUOCE
PAPSG e ORYIG BESS

Figure 2 - SUIT POTW Process Flow Schematic

9
Southern Ute Indian Tribe Permit Renewal — CO-0022853




3.1 — Wastewater

Note: Photos of the SUIT POTW processes are contained within the permit records. The
wastewater generated from the Town of Ignacio and the Tribe arrives to the POTW through
gravity flow into the influent pit at the facility and is pumped into the Headworks. The
Headworks consists of an automated Rotomat Fine Screen and two grit channels. The
screenings are washed and deposited into a two yard open top dumpster. Grit channels are
cleaned by hand and the grit also is placed in the dumpster. Sewage from Headworks flows
by gravity into the anoxic zone of the oxidation ditch. The ditch is a race track design with
two vertical mixer aerators. Mixed liquors flow over an adjustable slide gate and into one of
two secondary clarifiers. Each clarifier is designed to accommodate the full flow from the
oxidation ditch. The current operating practice is to rotate the clarifiers annually to ensure
proper maintenance. The overflow from the clarifiers is plumbed to an ultraviolet (UV)
channel that has two 10-bank four lamp units. Current operating practice is to use the light
banks one at a time and alternate after routine cleaning. The treated wastewater effluent
flows to the discharge point 002 A, located southeast of the POTW, where it discharges into
Rock Creek.

Description of 002 A: Wastewater discharged from the final UV disinfection system through
the v-notch weir and into the effluent outfall pipe. The effluent outfall pipe terminates 5 feet
from Rock Creek and spills onto rockworks leading to Rock Creek (Figure 3).

Figure 3 - Discharge Point 002A into Rock Creek

10
Southern Ute Indian Tribe Permit Renewal — CO-0022853



3.2 — Solids

Waste activated sludge from the clarifier is placed into an open aerobic digester where it is
managed for maximum detention time. A SOUR test is performed at least once a month to
confirm the degree of digestion. Solids in the ditch are held long enough to prestart the
digestion process. Digested solids are mixed with polymer solution and poured onto a plastic
perforated dewatering bed. Liquid is drained back into the influent pit and the solids are held
on dewatering bed for a week. Solids are removed with a small tractor with a squeegee
bucket and placed on a concrete drying pad. Solids are windrowed with a composter mixer
to air/wind/sunlight treat until dry and crumbly. The solids are typically stored onsite for one
to two years before land application to Tribal pastures and hay fields as a Class B biosolid.

Section 4.0 — Receiving Waters

The Southern Ute Indian Tribe is in the San Juan Watershed. The San Juan Watershed is
located within the upper basin of the Colorado River Watershed and is defined by the San
Juan River and its tributaries, including the Los Pinos River.

The treated effluent from the SUIT POTW is discharged to Rock Creek, which is a tributary
of the Los Pinos River. The Ignacio Stream and two other unnamed streams are tributaries of
Rock Creek and are located upstream of the SUIT POTW discharge. According to Mr. Sal
Valdez, Water Quality for the Southern Ute Indian Tribe, the Ignacio Stream is used mostly
for agricultural and there are no municipal sources upstream of the SUIT POTW. The Los
Pinos River flows through the reservation where it exits the SUIT boundary and enters the
state waters of New Mexico.

4.1 - Salinity Control

The Colorado River Basin Salinity Control Forum policy was established in 1973 to develop
salinity water quality standards.  (http://www.nrcs.usda.gov/programs/salinity)  The
developed standards include numeric salinity standards and a basin-wide plan of
implementation for salinity control.

Previous permits required quarterly monitoring of total dissolved solids in the effluent and
the intake water. The objective of this monitoring requirement was to determine if the
effluent contains a concentration of TDS in excess of 400 mg/L of the raw intake water,
indicating a significant contribution of salinity to the watershed. The data history for TDS
did not indicate a significant contribution of salinity to the watershed (Table 5). This was to
be expected for a small town with limited industrial development. It appears that the town of
Ignacio has not experienced significant industrial development since the last permit issuance;
however, a monitoring requirement will be included in the permit to gather current TDS data.

11
Southern Ute Indian Tribe Permit Renewal — CO-0022853


http://www.nrcs.usda.gov/programs/salinity

Table 5 — Total Dissolved Solids Data History
Date Intake water | POTW Effluent Difference
(mg/L) (mg/L)

Dec 2003 361 —
Sept 2003 286
June 2003 274
Dec 2002 120 448 328
Sept 2002 113 271 158
June 2002 300
Mar 2002 41 525 484
Dec 2001 81 295 214
Sept 2001 21 169 148
June 2001 41 277 236
Mar 2001 238 —
Averages 70 313 261
(using paired data only

in last column)

Section 5.0 — Technology and Water Quality Standards

Effluent limitations for the SUIT POTW were derived through a three step process. The
Secondary Treatment Technology standards found in 40 CFR Part 133 are applicable to the
POTW owned and managed by the SUIT. The secondary treatment technology-based
standards and limitations define the minimum level of treatment that must be met by all
facilities and establish a level of effluent quality attainable through the application of
secondary or equivalent treatment.

However, secondary treatment standards may be insufficient to protect all water quality
parameters. Therefore, the 2" step in the establishment of effluent limitations is to evaluate
the water quality standards and the assimilative capacity for the receiving stream and